
COMMONWEALTH OF KENTUCKY 

BEFORE THE PUBLIC SERVICE COMMISSION 

In the Matter of: 

ALTERNATIVE RATE FILING OF HILLRIDGE ) 
FACl LIT1 ES, I NC. ) CASE NO. 2010-00426 

1 

NOTICE OF FILING 

Notice is given to all parties that the following materials have been filed into the 

record of this proceeding: 

- 
conducted on April 28, 201 1 in this proceeding; 

The digital video recording of the evidentiary hearing 

- 
video recording; 

Certification of the accuracy and correctness of the digital 

- All exhibits introduced at the evidentiary hearing 
conducted on April 28, 201 1 in this proceeding; 

- A written list of the exhibits introduced at the evidentiary 
hearing conducted on April 28, 201 I in this proceeding; 
[...]
(b) The minimum diameter for an extension to a six (6) inch sewer line shall be six (6) inches: and 

(c) A sewer line shall be sized based upon engineering calculations consistent with current engineering practices. 

(12) A manhole shall be provided at the junction of two (2) building sewers. This subsection shall not apply to building sewers that serve a 

single-family residence. 

(13) The following building sewers shall be exempt from the requirements of this administrative regulation: 

(a) A gravity sewer that: 

1. Discharges directly to the sewer main; and 

2. Serves a single building; and 

(b) A force main sewer, regardless of the location of the pump station that: 

1. Discharges directly to a gravity sewer main; and 

2. Serves a single building. 

(14) Except as provided in paragraph (b) of this subsection, a sewer line shall be located at least fifty (50) feet away from an intermittent or 

perennial stream except where the sewer alignment crosses the stream. 

ht tp : / /m. l rc .  ky . gov/k~/40  1 /005/005 .htrn 41261201 1 

http://m.lrc


401 KAR 5:005. Permits to construct, modify, or operate a facility. Page 8 of 18 

(a) The distance shall be measured from the top of the stream bank. 

(b) The applicant may request a variance from the requirement established in this subsection. 

(15) A gravity sewer line and a force main that cross streams shall be constructed by a method that maintains normal stream flow and 

(a) Water pumped from the excavation shall be contained and allowed to settle prior to reentering the stream. 

(b) Excavation equipment and vehicles shall operate outside of the flowing portion of the stream. 

(c) Spoil material from the sewer line excavation shall not be allowed to enter the flowing portion of the stream. 

(16) A pump station wetwell shall be sized such that, based on the average flow, the time to fill the wetwell from the pump-off elevation to 

(17) A pump station wetwell shall have a vent. 

(18) A pump station shall provide a minimum of two (2) hours of detention, based on the average design flow, above the high level alarm 

elevation or provide an alternate source of power with wetwell storage providing sufficient time for the alternative power source to be activated. 

(19) Each high point in the force main shall have an automatic air release valve. 

(20) The applicant shall submit a performance curve for a proposed pump station. 

(21) A simplex design shall be used only for a pump station that serves an individual residence or business, and a spare pump shall be 

allows for a dry excavation. 

the pump-on elevation shall not exceed thirty (30) minutes. 

available for immediate installation. 

Section 9. Municipal Water Pollution Prevention Program. This section applies to owners of regional WWTPs, sewer systems served by 

( I )  For each regional W P ,  the cabinet shall review the WWTP's reported monthly flows and organic loads for the most recent twelve 

(12) months. If the annual average flow or organic load, or for systems with combined sewer lines the lowest monthly flow and associated 

organic load, exceed the following values, the cabinet shall advise the owner of the W P  of the need to address the potential overload 

condition pursuant to subsection (2) of this section: 

(a) For a regional W P  with a design capacity of ten (IO) mgd or less, ninety (90) percent of the WWTP's average daily design capacity; 

(b) For a regional WWTP with a design capacity of more than ten (IO) mgd, ninety-five (95) percent of the WWTP's average daily design 

(2) The cabinet shall deny the approval of a sewer line extension until the owner of the W P  agrees to address the potential overload 

(a)l. Demonstrating, with supporting documentation, that the average daily design capacity of the plant is greater than the permitted 

2. The cabinet shall review the request and if justified, shall issue a revised average daily design capacity for the W P  by issuing a 

(b) Expanding the WWTP to a size sufficient to handle the anticipated flows and loads: or 

(c) Performing other remedial measures that address the condition. 

(3) The cabinet shall deny a sewer line extension that is of sufficient flow or adds load sufficient to exceed the remaining design capacity of 

the WWTP or exacerbate water quality problems until the owner of the WWTP agrees to address the design capacity or water quality problem. 

(4) The owners of the following facilities shall conduct a study of the sewer system or the affected portion of the sewer system that 

complies with subsections (5) and (6) of this section: 

(a) A regional WWTP with a reported average flow or organic load that exceeds the percent identified in subsection (l)(a) or (b) of this 

1. Receives more than 275 gallons per capita per day of sewage flow based on the maximum flow received during a twenty-four (24) hour 

2. Receives more than 120 gallons per capita per day of sewage flow based on the annual average of daily flows exclusive of industrial 

(b) If subject to excessive infiltration or excessive inflow, a regional WWTP, sewer system served by a regional WWTP, or a political 

(5) The study shall determine if the infiltration-inflow can be removed in a cost-effective manner by using a twenty (20) year present worth 

cost analysis and if it cannot be, shall identify the modifications to the sewer system, affected portion of the sewer system, or affected portion 

regional W P s ,  and political subdivision facilities with KISOPs. 

or 

capacity. 

condition identified in subsection (1) of this section. The owner shall address the condition by: 

amount. 

modification to the KPDES permit: 

section, as applicable, or a political subdivision KISOP facility that either: 

period exclusive of industrial flow: or 

flow; or 

subdivision facility with a KISOP. 

http://www.lrc.lcy . gov/kar/40 1 /005/005 .htm 4/26/20 1 1 

http://www.lrc.lcy


401 KAR 5:005. Permits to ccwtruct, modify, or operate a facility. Page 9 of 18 

of the WWTP necessary to transport and treat the infiltration-inflow. 

(a) A schedule for completion of the necessary modifications shall also be prepared. 

(b)l. The study and schedule shall be submitted to the cabinet for review and approval. 

2. Approval shall be based on cost and length of time required to correct the infiltration-inflow. 

(6) For the infiltration-inflow study of the sewer system or the affected portion of the sewer system, the owner shall: 

(a) Use a map of the sewer system or the affected portion of the sewer system to select manholes for the installation of flow monitoring 

(b) Install equipment to monitor flow at the key manholes, groundwater levels, and rainfall volume and duration for a period of thirty (30) to 

(c) Conduct physical surveys, smoke tests, and dye water studies of the affected portion of the sewer system: 

(d) Evaluate the cost-effectiveness of transportation and treatment versus correction of the infiltration-inflow sources by using a twenty (20) 

(e) Internally inspect the sewer lines in the affected portion of the sewer system to determine the rehabilitation locations and methods if the 

(9 Develop plans for rehabilitation of the affected portion of the sewer system or modifications to the affected portion of the facility 

(9) Develop a schedule for completion of the rehabilitation or modifications. 

(7)(a) The owner of the facility shall complete the necessary rehabilitation or modifications in accordance with the schedule to which the 

(b) The cabinet may deny a further sewer line extension if the owner is not meeting the schedule or is not making progress that follows the 

equipment: 

ninety (90) days: 

year present worth cost analysis: 

rehabilitation locations and methods cannot be established by other analysis: 

necessary to transport and treat all flows: and 

applicant and cabinet agree. 

schedule. 

Section I O .  Extended Aeration Package W P  Requirements. This section shall apply to an extended aeration package WWTP intended 

to treat only domestic sewage but shall not apply to an extended aeration package WWTP that serves an individual residence. 

(1) A bar screen shall be provided for each plant, except those with trash traps pursuant to Section 14 of this administrative regulation. 

(2) The aeration chamber shall have a minimum detention time of twenty-four (24) hours based on the average design flow. 

(3) A minimum of 2,050 cubic feet of air shall be provided per pound of BOD. 

(4) The clarifier shall have: 

(a) A minimum detention time of four (4) hours based on the average design flow: 

(b) A surface overflow rate of less than 1,000 GPDlft’: and 

(c) A solids loading of less than thirty-five (35) lblff? based on the peak daily design flow rate. 

(5) A positive sludge return shall be provided. 

(6)(a) A source of water shall be provided for cleanup. 

(b) If a potable source is provided, backflow preventers shall be installed to protect the water supply. 

(7) Fencing with a lockable gate shall be installed around the plant site. 

(8) An all-weather access road to the plant shall be provided. 

(9) A sludge holding system shall be provided for each large WWTP. The sludge holding system shall: 

(a) Provide two (2) cubic feet of volume per 100 gallons of WWTP design treatment capacity: 

(b) Provide thirty (30) cubic feet per minute (cfm) of air per 1,000 cubic feet of tank volume; 

(c) Be designed to prevent overflows: and 

(d) Transport supernatant to the aeration chamber. 

( I O )  For a large WWTP, motors and blowers shall be installed sufficient to handle the load if the largest unit is taken out of service. 

(1 1) Post aeration, if required by effluent limits, shall be designed to raise the effluent dissolved oxygen from two (2) mgll to the required 

(a) If a diffused air system is used, a minimum blower capacity of 0.154 cubic feet per minute (cfm) per 1,000 gallons of average daily 

effluent concentration. 

design capacity shall be provided. 

(b) If a step aeration ladder is used, a minimum drop of nineteen (19) feet shall be provided. 

(12) A WWTP with a monthly average permit limit for CBOD of twenty (20) mgll or less shall provide additional treatment. 

(13) A W P  that serves a restaurant or other similar establishment where food is prepared and served and a food grinder is used shall 

http:llwurw.lrc.ky.govkarl4O 1 10051005 .htm 41261201 1 

http:llwurw.lrc.ky.govkarl4O


401 I W  5:005. Permits to r- -struct, modify, or operate a facility. Page 10 of 18 

be designed to treat the additional BOD loading. 

(14) Effluent discharge piping for a new WWTP, except a regional facility, shall be designed to transport sewage to facilitate a future 

(15) A used package extended aeration WWTP may be used if the manufacturer or a professional engineer certifies that the tank is 

connection to a regional facility. 

structurally sound and all mechanical equipment has been reconditioned. 

Section 11. Disinfection. (1) All WWTPs shall have a disinfection process that meets the following requirements: 

(a) An ultraviolet disinfection system designed to treat the anticipated peak hourly flow; 

(b) A chlorination system with a flow or demand proportional feed system. 

1. The chlorine contact tank shall have a minimum detention time of thirty (30) minutes based on the average flow, or fifteen (15) minutes 

2. A WWTP shall also have a dechlorination system with a flow or demand proportional feed system if necessary to meet the effluent 

(c) A chlorination system with a manually controlled feed system and a flow equalization basin designed to eliminate the diurnal flow 

1. The flow equalization basin shall meet the requirements of Section 17 of this administrative regulation. 

2. The chlorine contact tank shall have a minimum detention time of thirty (30) minutes based on the average design flow or fifteen (15) 

3. A WWTP shall also have a dechlorination system if necessary to meet the effluent limits; or 

(d) Other disinfection processes may be approved if they provide equivalent treatment. 

(2) Tablet type chlorination equipment shall not be used in an intermediate or large W P .  

based on the peak hourly flow, whichever requires the larger tank size. 

limits; 

variations. 

minutes based on peak hourly flow. 

Section 12. Requirements for Flow Measuring Devices. This section shall apply to a new large WWTP. 
(l)(a) Each flow measuring device shall be capable of measuring the anticipated flow, including variations, with an accuracy of k ten (1 0) 

(b) The flow measuring device shall measure all flow received at the WWTP. 

(c) An indicating, recording, and totalizing flow measuring device shall be installed at each large W P .  
(2)(a) If the influent and effluent flow are expected to be significantly different, flow measuring devices shall be provided for both the 

percent. 

influent and the effluent flow. 

(b) Multiple flow measuring devices shall be provided for the following: 

1. A WWTP that stores and hydrographically controls the release of effluent; 

2. A WWTP with flow equalization facilities that are designed to store more than the volume required to dampen the diurnal flow variations; 

3. A WWTP with a lagoon that has a detention time of greater than twenty-four (24) hours: 

4. A WWTP with the capability to bypass a treatment process; and 

5. A WWTP with more than one (1) discharge point. 

(3) Sharp crested weirs shall be used for measuring effluent flow only and shall have the following characteristics: 

(a) The weir shall be installed perpendicular to the axis of flow, and there shall not be leakage at the weir edges or bottom; 

(b) The weir plate shall be level and adjustable; 

(c) The sides of a rectangular contracted weir shall be vertical; 

(d) The angles of a V-notch weir shall be cut precisely; 

(e) The thickness of the weir crest shall be less than one-tenth (0.1) of an inch; 

(9 The distance from the weir crest to the bottom of the approach channel shall be more than one (1) foot or two (2) times the maximum 

(9) For a weir other than a suppressed, rectangular weir, the distance from the sides of the weir to the sides of the approach channel shall 

(h) Air shall circulate freely under, and on both sides of, the nappe; 

(i) The measurement of head on the weir shall be made at least four (4) times the maximum weir head upstream from the weir crest; 

(j)l. The cross-sectional area of the approach channel shall be at least eight (8) times the area of the nappe. 

2. The approach channel shall be straight and uniform upstream from the weir for a distance of fifteen (15) times the maximum weir head; 

weir head, whichever is greater; 

be more than (1) foot or two (2) times the maximum weir head, whichever is greater; 

http://www.lrc.ky.gov/kar/401/005/005.htm 4/26/20 1 1 

http://www.lrc.ky.gov/kar/401/005/005.htm


401 KAR 5:005. Pennits to struct, modify, or operate a facility. Page 11 of 18 

(k) The minimum acceptable weir head shall be two-tenths (0.2) foot: 

(I) The maximum downstream pool level shall be at least two-tenths (0.2) foot below the crest elevation; 

(m) The weir length for a rectangular, suppressed, or cipolletti weir shall be at least three (3) times the maximum weir head: and 

(n) A reference staff gauge shall be provided. 

(4) Parshall flumes may be used to measure influent or effluent flows and shall have the following characteristics: 

(a) The approach channel upstream of the flume shall be straight and have a width uniform for the length required by the following: 

1. If the flume throat width is less than one-half (1/2) the width of the approach channel, the straight upstream channel length shall be 

2. If the flume throat width is equal to or larger than one-half (112) the width of the approach channel, the straight upstream length shall be 

3. If the cross-sectional area of the inlet to the approach channel is smaller than the cross-sectional area of the approach channel, 

twenty (20) times the throat width; 